ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7016

Appendix
for
N26A
(824-849)

FCC RF Test Report 1/21 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7016

Catalogue
1. EFFECTIVE RADIATED POWIER ...t sss s sss s sss s s ssssssssssssssssssssssssssssssssssssssssasssssnssnssnssnssnssnssnnen 3
1.1, TESTRESULTS @ ANTO (ANTENNA GAINZ=2.36DBI) ... 3
2. PEAK-TO-AVERAGE RATIO ... sss s s s sss s s ssssassassassssssssassassnssnssnssnsssssassnssnssnssnssnssnssnssnssnnen 5

2.1. TEST RESULTS

2.2. TEST PLOT S ittt 88288888 s ARttt
3. MODULATION CHARACTERISTICS ...ttt st sas s sanaas 6
3.1 TEST PLOT S ittt s 8888888ttt 6
4. 99% OCCUPIED BANDWIDTH & 26DB EMISSION BANDWIDTH ....conniiiinncssssssssssssssssssssssssssssssns 7
4.1. TEST RESULTS w8888 325ttt 7
4.2. TEST PLOT S ittt 88288888 s ARttt 8
5. CONDUCTED BAND EDGES ...ttt s 12
5.1. TEST PLOTS ittt a8 s8R 12
6. CONDUCTED SPURIOUS EMISSION ..ottt s sassssssssssssssssssassnns 17
6.1. TEST PLOTS ittt a8 s8R 17
7. FREQUENCY STABILITY ceocctriiitssi st 21
7.1. TEST RESULTS .ttt s s s e 21

FCC RF Test Report 2/21 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7016

1. Effective Radiated Power
1.1. Test Results @ Ant0 (Antenna Gain=-2.36dBi)

SCS Bandwidth | Channel Modulation Inner—lRB_&zndUI::ZC_ilE;i:Ltt (dBm)mner_Fu” M?:BEEP I(:jlé::; Verdict
15KHz 5MHz LCH DFT-Pi2BPSK 22.87 22.71 22.74 15.56 38.45 Pass
15KHz 5MHz LCH DFT-QPSK 22.82 22.75 22.83 15.52 38.45 Pass
15KHz 5MHz LCH DFT-16QAM 21.66 21.68 21.89 14.58 38.45 Pass
15KHz 5MHz LCH DFT-64QAM 20.41 20.48 20.37 13.17 38.45 Pass
15KHz 5MHz LCH DFT-256QAM 17.76 17.71 18.31 11.00 38.45 Pass
15KHz 5MHz LCH CP-QPSK 21.16 21.18 21.35 14.04 38.45 Pass
15KHz 5MHz MCH DFT-Pi2BPSK 22.76 22.85 22.72 15.54 38.45 Pass
15KHz 5MHz MCH DFT-QPSK 22.78 22.77 22.76 15.47 38.45 Pass
15KHz 5MHz MCH DFT-16QAM 21.76 21.86 21.83 14.55 38.45 Pass
15KHz 5MHz MCH DFT-64QAM 20.44 20.49 20.33 13.18 38.45 Pass
15KHz 5MHz MCH DFT-256QAM 17.78 17.81 18.24 10.93 38.45 Pass
15KHz 5MHz MCH CP-QPSK 21.20 21.27 21.36 14.05 38.45 Pass
15KHz 5MHz HCH DFT-Pi2BPSK 22.87 22.91 22.82 15.60 38.45 Pass
15KHz 5MHz HCH DFT-QPSK 22.87 22.97 22.85 15.66 38.45 Pass
15KHz 5MHz HCH DFT-16QAM 21.86 21.96 21.92 14.65 38.45 Pass
15KHz 5MHz HCH DFT-64QAM 20.52 20.60 20.39 13.29 38.45 Pass
15KHz 5MHz HCH DFT-256QAM 17.86 17.88 18.36 11.05 38.45 Pass
15KHz 5MHz HCH CP-QPSK 21.29 21.43 21.45 14.14 38.45 Pass
15KHz 10MHz LCH DFT-Pi2BPSK 22.75 22.84 22.76 15.53 38.45 Pass
15KHz 10MHz LCH DFT-QPSK 22.72 22.78 22.78 15.47 38.45 Pass
15KHz 10MHz LCH DFT-16QAM 21.76 21.76 21.80 14.49 38.45 Pass
15KHz 10MHz LCH DFT-64QAM 20.45 20.47 20.26 13.16 38.45 Pass
15KHz 10MHz LCH DFT-256QAM 17.73 17.72 18.26 10.95 38.45 Pass
15KHz 10MHz LCH CP-QPSK 21.11 21.17 21.14 13.86 38.45 Pass
15KHz 10MHz MCH DFT-Pi2BPSK 22.79 22.86 22.80 15.55 38.45 Pass
15KHz 10MHz MCH DFT-QPSK 22.76 22.81 22.76 15.50 38.45 Pass
15KHz 10MHz MCH DFT-16QAM 21.70 21.82 21.74 1451 38.45 Pass
15KHz 10MHz MCH DFT-64QAM 20.47 20.58 20.33 13.27 38.45 Pass
15KHz 10MHz MCH DFT-256QAM 17.69 17.80 18.15 10.84 38.45 Pass
15KHz 10MHz MCH CP-QPSK 21.13 21.24 21.21 13.93 38.45 Pass
15KHz 10MHz HCH DFT-Pi2BPSK 22.84 22.94 22.87 15.63 38.45 Pass
15KHz 10MHz HCH DFT-QPSK 22.85 22.92 22.84 15.61 38.45 Pass
15KHz 10MHz HCH DFT-16QAM 21.83 21.89 21.88 14.58 38.45 Pass
15KHz 10MHz HCH DFT-64QAM 20.50 20.65 20.42 13.34 38.45 Pass
15KHz 10MHz HCH DFT-256QAM 18.41 18.27 18.40 11.10 38.45 Pass
15KHz 10MHz HCH CP-QPSK 21.35 21.35 21.38 14.07 38.45 Pass
15KHz 15MHz LCH DFT-Pi2BPSK 22.90 23.03 22.93 15.72 38.45 Pass
15KHz 15MHz LCH DFT-QPSK 22.96 22.98 23.01 15.70 38.45 Pass
15KHz 15MHz LCH DFT-16QAM 21.90 22.02 21.96 14.71 38.45 Pass
15KHz 15MHz LCH DFT-64QAM 20.59 20.65 20.42 13.34 38.45 Pass
15KHz 15MHz LCH DFT-256QAM 17.90 18.00 18.39 11.08 38.45 Pass
15KHz 15MHz LCH CP-QPSK 21.38 21.52 21.39 14.21 38.45 Pass
15KHz 15MHz MCH DFT-Pi2BPSK 23.00 22.95 22.97 15.69 38.45 Pass
15KHz 15MHz MCH DFT-QPSK 22.89 23.02 22.99 15.71 38.45 Pass
15KHz 15MHz MCH DFT-16QAM 21.83 21.90 21.92 14.61 38.45 Pass
15KHz 15MHz MCH DFT-64QAM 20.62 20.61 20.51 13.31 38.45 Pass
15KHz 15MHz MCH DFT-256QAM 17.85 17.98 18.34 11.03 38.45 Pass
15KHz 15MHz MCH CP-QPSK 21.44 21.37 21.43 14.13 38.45 Pass
15KHz 15MHz HCH DFT-Pi2BPSK 22.94 23.05 22.97 15.74 38.45 Pass
15KHz 15MHz HCH DFT-QPSK 22.95 23.02 23.01 15.71 38.45 Pass
15KHz 15MHz HCH DFT-16QAM 21.90 21.89 21.92 14.61 38.45 Pass
15KHz 15MHz HCH DFT-64QAM 20.56 20.57 20.45 13.26 38.45 Pass
15KHz 15MHz HCH DFT-256QAM 17.90 17.97 18.38 11.07 38.45 Pass
15KHz 15MHz HCH CP-QPSK 21.41 21.49 21.43 14.18 38.45 Pass
15KHz 20MHz LCH DFT-Pi2BPSK 22.95 22.99 23.07 15.76 38.45 Pass
15KHz 20MHz LCH DFT-QPSK 22.95 22.95 23.04 15.73 38.45 Pass
15KHz 20MHz LCH DFT-16QAM 21.82 21.95 22.00 14.69 38.45 Pass
15KHz 20MHz LCH DFT-64QAM 20.61 20.64 20.56 13.33 38.45 Pass
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15KHz 20MHz LCH DFT-256QAM 17.93 17.95 18.52 11.21 38.45 Pass
15KHz 20MHz LCH CP-QPSK 21.38 21.40 21.47 14.16 38.45 Pass
15KHz 20MHz MCH DFT-Pi2BPSK 22.98 22.90 23.02 15.71 38.45 Pass
15KHz 20MHz MCH DFT-QPSK 23.00 22.98 22.95 15.69 38.45 Pass
15KHz 20MHz MCH DFT-16QAM 21.87 21.85 21.93 14.62 38.45 Pass
15KHz 20MHz MCH DFT-64QAM 20.61 20.64 20.53 13.33 38.45 Pass
15KHz 20MHz MCH DFT-256QAM 17.96 17.95 18.47 11.16 38.45 Pass
15KHz 20MHz MCH CP-QPSK 21.46 21.31 21.41 14.15 38.45 Pass
15KHz 20MHz HCH DFT-Pi2BPSK 22.92 22.95 23.03 15.72 38.45 Pass
15KHz 20MHz HCH DFT-QPSK 22.93 2291 22.99 15.68 38.45 Pass
15KHz 20MHz HCH DFT-16QAM 21.82 21.91 21.98 14.67 38.45 Pass
15KHz 20MHz HCH DFT-64QAM 20.60 20.65 20.52 13.34 38.45 Pass
15KHz 20MHz HCH DFT-256QAM 17.84 17.96 18.48 11.17 38.45 Pass
15KHz 20MHz HCH CP-QPSK 21.40 21.34 21.44 14.13 38.45 Pass
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2. Peak-to-Average Ratio
2.1. Test Results

] Result (dB) Limit .
SCS Bandwidth Channel RB DFT-PI2BPSK DET-OPSK (B) Verdict
15KHz 20MHz LCH Outer_Full 7.91 6.94 13.00 Pass
15KHz 20MHz MCH Outer_Full 8.00 6.88 13.00 Pass
15KHz 20MHz HCH Outer_Full 7.86 7.77 13.00 Pass

2.2. Test Plots
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3. Modulation Characteristics

3.1.

Test Plots

n26A / 15KHz / 20MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

UE Power

Nurabes of RS

[ B |
oo

Measurement 5 UEPower: 207 dBm

UEPower: 202 dim

Measurement UEPower: 182 dBm

UEPower: 137 dBm
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MCH / CP-64QAM / Outer_Full

Intentionally Blank

4. 99% Occupied Bandwidth & 26dB Emission Bandwidth
4.1. Test Results

. . 99% Occupied 26dB Emission .
SCS Bandwidth Modulation RB BandwidthIzMHz) Bandwidth ciiz) Verdict
15KHz 5MHz DFT-Pi2BPSK Outer_Full 4.48 5.01 Pass
15KHz 5MHz DFT-QPSK Outer_Full 4.48 4.94 Pass
15KHz 5MHz CP-QPSK Outer_Full 4.48 5.24 Pass
15KHz 5MHz CP-16QAM Outer_Full 4,51 5.22 Pass
15KHz 5MHz CP-64QAM Outer_Full 4.50 5.11 Pass
15KHz 5MHz CP-256QAM Outer_Full 4.48 5.14 Pass
15KHz 10MHz DFT-Pi2BPSK Outer_Full 8.91 9.64 Pass
15KHz 10MHz DFT-QPSK Outer_Full 8.93 9.68 Pass
15KHz 10MHz CP-QPSK Outer_Full 9.27 10.12 Pass
15KHz 10MHz CP-16QAM Outer_Full 9.27 10.08 Pass
15KHz 10MHz CP-64QAM Outer_Full 9.29 9.94 Pass
15KHz 10MHz CP-256QAM Outer_Full 9.31 10.14 Pass
15KHz 15MHz DFT-Pi2BPSK Outer_Full 13.40 14.28 Pass
15KHz 15MHz DFT-QPSK Outer_Full 13.43 14.37 Pass
15KHz 15MHz CP-QPSK Outer_Full 14.12 15.06 Pass
15KHz 15MHz CP-16QAM Outer_Full 14.15 15.15 Pass
15KHz 15MHz CP-64QAM Outer_Full 14.15 15.15 Pass
15KHz 15MHz CP-256QAM Outer_Full 14.12 15.12 Pass
15KHz 20MHz DFT-Pi2BPSK Outer_Full 17.82 18.84 Pass
15KHz 20MHz DFT-QPSK Outer_Full 17.82 18.84 Pass
15KHz 20MHz CP-QPSK Outer_Full 18.86 20.00 Pass

FCC RF Test Report

7/21

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7016

15KHz 20MHz CP-16QAM Outer_Full 18.94 20.00 Pass
15KHz 20MHz CP-64QAM Outer_Full 18.90 19.96 Pass
15KHz 20MHz CP-256QAM Outer_Full 18.94 20.04 Pass
4.2. Test Plots
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My 1 538678 Mhz 7.31 dam My 1 Mz 7.76 dam
T 1 BE4E MHz Oce Bw 9.270729271 MHz T 1 Mhz 4.03 dBm 9.270729271 MHz
T2 1 B41.1354 MHz T2 1 MHz 4.24 d8m
Mz 1 83144 Mhz Mz 1 46 Mz -17.35 d&m
M2 1 841,56 MMz M2 1 841,54 MHz =17 84 dBm

Cate: 24.0L 2024 11:33:35

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

—
Spectrum ] =

Rof Leval 30.00 gém  Ofset 7.33 08 = RBW 100 kHz

1 (¥

Ref Leval 30.00 dém  Offset 7.33 d2 = RBW kHz
po ALt 40 dB - SWT S0 ms & YBW 300 kMz

s,
Spectrum

Mode Auto Swaep

Cate: 24 AL 2024 11:33.48

po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode aut
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T MIi[1] 7.83 dbr| T ETEY] +.42 dBm|
20 dom 0996170 MHz| 20 dorm 005,60 10 MHz|
Oce By 9.290709291 MHz Oce By 9.310689311 MHz|
10 d8m Me(1] 'y 17.70 dBm| 10 d8m - M2(1] 21.46 dBm|
s Y RN, SR, 5 g1, T1 r 31
. shiima et 8314600 MHz - [ P RO, P Fr ey g R0 MER
-10 g8 - - -10 g8m { - -
3 B — - - - 20 dBm—t -
S TS
aonrd RO -
40 g8 At
-50 gBmy -50 gem
-0 gBmy 40 gem
CF 8365 MHz 1001 prs Span 70.0 MHz GF Ba6.5 MHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 539.617 Mhz a ML 1 4.42 dom
T 1 Oce Bw 9.290709291 MHz T 1 Occ Bw 5.310669311 MHZ
T2 1 B41.1354 MHz T2 1 1.82 dém
Mz 1 83146 MHz Mz 1 -21 46 dam
M2 1 841.4 Mhz M2 1 =20 B85 dBm

Cate: 24 JUL 2024 11:34:44
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7016

n26A / 15KHz / 15MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum = Spectrum =
Rof Loval 30.00 gem  Ofset 7.33 0F w RBW 200 kHz Rof Loval 30.00 dem  Ofset 7.33 08 = RBW Rz
S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 14,11 dbr| T ETEY] 12.08 dbrm|
20 dom 0095270 MHz] 20 dorm 003, 7430 MHz|
- 6603397 MHz| T L Occ Bw 13426573427 MHz|
10 d8m 1.6 difm| 10 dam . L. e oA Lo 19,90 dBm|
28,9700 MHZ| { i 28,9700 MHz|
|-10 s —t, ! | A0 dem | |
B 01
<20 dam <20 ¢8m
g — e T — aaa, o T M e
-4 dam -4 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
CF 8365 MHz 1001 prs Span 0.0 MHz F 86,5 MHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 539.527 Mhz 14.11 gBm My 1 533.743 Mhz 12.08 d8m
T 1 B29.4271 MHz .98 dam Oce Bw 13.396603397 MHz T 1 B29.4271 MKz E Occ Bw
T2 1 B42.8237 MHz .10 dam T2 1 B42 8538 MHz 7.67 dam
Mz 1 820,57 MHz ~11 64 d8m Mz 1 820,57 MKz -13.30 d8m
M2 1 843,28 MMz =11.20 dBm M2 1 843,34 MHz =12.38 dBm

Cate: 24.JUL 2024 11:35:28

Cate: 24.0L 2024 11:35:38

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Cate: 24 JUL 2024 11:35:47

s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offst 7,33 08w RBW 200 kHZ Rof Laval 30.00 cem  Offsnt 7.33 08 = RBW 200 bRz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 1004100
TPk Mar P Mar
T LT} 9,65 dbm| I ETEY] 9.84 dBm|
20 dom 03,9230 MHz| 20 dorm 01,2250 MHz|
™ Oce Bw 14,115884116 MHz, Mz Oce By 14, 145854146 MHz|
10 ¢8m : — x. = vyl 1 - 15.91 dim| 10 dam = — ezl i 14,310 |
i e E - W".l 8268.9100 MHz T - e i B28,9400 MHz]
el / 0 a8 T
o N | ! | | 1 |
<20 d8m 1 T 1 1 : |
F - . Lo,
i g — )
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 0.0 MHz GF Ba6.5 MHz 1001 prs Span MHz
| Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 533.923 Mhz .65 dam My 1 531.285 Mhz .64 dam
T 1 294271 MHz 589 Oce Bw 14.115684116 MHz T 1 294271 MHz 14,145854146 MHZ
T2 1 3543 Mhz (X T2 1 B43.5725 Mz
Mz 1 820,51 MHz -15.91 Mz 1 820,54 MHz
M2 1 843,67 MMz =13.21 @ M2 1 844,05 MHz =15 87 d8m

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 gem  Ofset 7.33 0F w RBW 200 kHz Rof Loval 30.00 dem  Ofset 7.33 08 = RBW Rz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 961 dbm| T ETEY] .34 dim)|
20 dom 0024040 MHZ] 20 dorm 00,8060 MHz|
Oce Bw 14, 145854146 MHz Oce By 14, 115884116 MHz|
10 dem = M2[11 z 15.95 dim| 10 d8m - = M2[1] . 10,47 dim|
Tt S E—— - L A $26.8500 MHZ S RPN KPR L 28,9400 MHZ
0 a8, I‘ T 0 iy
-10 ¢Bm - . 4{: . -10 g8 ”JI . .
D1 - : 1 . ¥
<20 dBm T ']I 20rdBm—{01 -19.660 dBrr)
a0 4 M, and |
R e e T e — o PP T »
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
CF 8365 MHz 1001 prs Span 0.0 MHz GF Ba6.5 MHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 532484 MHz .61 dam My 1 530.608 MHz .34 dam
T 1 5.17 dam Oce Bw 14.145654146 MHz T 1 B29.4271 MKz Occ Bw 14.115864116 MHZ
T2 1 5.52 dém T2 1 843 543 MHz 2.60 dam
Mz 1 826,85 MHz -15.95 d&m Mz 1 820,54 MKz -18.47 dBm
M2 1 844.0 Mhz =15.28 dBm M2 1 844,08 MHz =18.52 dBm

Cate: 24.0L 2024 11:37:55
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7016

n26A / 15KHz / 20MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

=

s,
Spectrum

=

Cate: 24 A0 2024 11:38.40

Cate: 24 JUL 2024 11:38:52

—
Spectrum
Rof Laval 30.00 cem  Offst 7,33 08w RBW 200 kHZ Rof Laval 30.00 Gem  Offset 733 08 = REW Rz
S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1004100
(@17 Max
T M1[1] 11.43 dBm)| T Mi1[1] 11.28 dBm)|
20 dom 40,4560 MHz] 20 dorm 40,7360 MHz|
- Oc Bw : 17822177822 MHz ) Cidié B 17822177822 MHz|
10 dam Y =R o rm i 14.36 dim| 10 d8m = Yt VI 14.24 dim|
| | 26,5000 MHZ| { 26,5000 MHz|
} i | } { I
-10 ¢Bm i . &L . -10 dém 1 -+ 1
01 -14.569 dam-Y- . T . 01 s 1 I 1
<20 dam j T <20 ¢8m r
g e Socor) S
m—— TS A
S . gt SHRE
-4 dam
-50 gBmy
-0 gBmy
CF 8365 MHz 1001 prs Span 40.0 MHz F 86,5 MHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 11.43 gBm My 1 B 1128 d8m
T 1 .45 dam Oce Bw 17.822177822 MHz T 1 7.24 dBm Occ Bw 17.822177828 MHZ
T2 1 4 .16 dam T2 1 .81 dam
Mz 1 B26.5 Mhz ~14.36 d&m Mz 1 826.5 MKz -1%.34 B
M2 1 845,34 MMz =13.40 dBm M2 1 845,34 Mz =13.30 d8m

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Cate: 24 JUL 2024 11:40:00

s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offst 7,33 08w RBW 200 kHZ Rof Laval 30.00 cem  Offsnt 7.33 08 = RBW 200 bRz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 9.47 dbm)| T ETEY] B.45 dbm)|
20 dom 04,0620 MHZ] 20 dorm 41,4950 MHz|
M Oce B 18,861138861 MHz Ocg Aw 18.9410585941 MHz|
10 ¢8m - {_ M2[1] 2 15.00 dim) 10 dem ¥ \wf T 16.97 dim|
T ot M ma--M«v\,ul 26,5000 MHZ] B YT W n_._wml 826.5000 MHz2)
o an | 0 gn |
o J 1 o [
|
-10 g A‘[ . -\i[ . ._.{. . !
- D1 -16.526 : 1 01 -17.546 dam . .
<20 dBm
]' ]
A | . "
ey A F
I i
40 dam: At
-50 gem
40 gem
1001 prs Span 40.0 MHz GF Ba6.5 MHz 1001 prs Span 40.0 MHz
| Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 534.662 Mhz 9.47 dam My 1 41.455 Mhz .45 dam
T 1 B27.0654 MKz 4.39 dam Oce Bw 16861138361 MHz T 1 B27.0295 MKz 5.38 dam 16541058941 WHz
T2 1 B45.9304 481 T2 1 B45.9705 MHz 5.6 d&m
Mz 1 B26.5 Mhz -15.85 Mz 1 826 -16.97 dam
M2 1 846,58 MMz =15.789 M2 1 B46.8 MEz =16.25 d8m

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Cate: 24 4L 2024 114012

Cate: 24.JUL 2024 11:41:10

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offst 7,33 08w RBW 200 kHZ Rof Laval 30.00 Gem  Offset 733 08 = REW Rz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} B.30 dBm| T ETEY] .66 dim|
20 dom 0203000 MHz] 20 dorm 002,9040 MHz|
uk Oce Bw 18.901098901 MHz Oce By 18.9410585941 MHz|
10 d8m T mz[1] 2 16,45 dBm| 10 d8m - L] mzi1] 19.97 dm|
T s O riRanbebra 26,5000 MHZ] = FRPPES) | SRR A 26,4600 MHz|
S / | o }
-10 g ot 1 e | .10 dBm ! |
» 7 5
7 dam—t T S —_—
22 L .30 dBm JrJI I
ol 30 d
N — [ ey L
~401 dBm
-50 gem
40 gem
CF 8365 MHz 1001 prs Span 40.0 MHz GF Ba6.5 MHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 520368 MHz .30 dam My 1 532.964 Mhz 566 dam
T 1 627.0295 MHz 5.14 dam Oce Bw 16501058901 MHz T 1 26,9805 MHz Occ Bw
T2 1 B45.9308 MHz 5.08 da&m T2 1 B45.9308 MHz 142 dBm
Mz 1 B26.5 Mhz -16.45 d8m Mz 1 826,46 MKz -19.97 d&m
M2 1 846,46 MMz 1642 dBm M2 1 B46.8 MEz =19.56 dBm
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7016

5. Conducted Band Edges
5.1. Test Plots

n26A / 15KHz / 5SMHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum ]

Ref Lavel 32.00 cBm  Offset 7.33 db
SGL Count 1007100

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 7.33 dB
SGL Count 100/100

Mode auto Sweep

LINE_2BS. | j

(@1 svgPuer (@1 augPwr
-k TETE S ane
Line _$PURIOUS_LINE_ABS PURTOUS_LINE_ABS
20 dém-
-
N A
10 gBm - ||' \ 10 dam ' It
0 a2 0 da T
10 ¢Bm H

=L

40 g8 . \\

Cate: 24 4L 2024 11:41:37

drtier
-0 dBm -0 ¢Bm
Btart B19.0 MHz 3002 pis Stop B29.0 MHz Btart 844.0 MHz 3002 pis Stop B59.0 MHz
‘spurious Emissions ‘spurious Emissions
Rangs Low__| BEW | Eraquency |__Powerabs | Alimit | Rangelow | Rangeup | BEW | Fraquency |__Power abs | Alimit |
B15.000 MHz 100.000 kHz 82275425 MHz -47.21 dBm 1de B44.000 MHZ MHz 100.000 kHz B48.83287 MHz 17.78 dBm
B23.000 MHZ 50,000 kHz 823.95451 MHz -20.37 dbm 7 de 845,000 MHZ MHz 50,000 kHz 849.00050 MHZ -20.07 dbm 4
824.000 MMz 100.000 kHz 82427722 MHz 17.10 dBm =12.90 dB BE0.000 Mz 0 Mhz 100.000 kHz 850.01798 MHz dBm =34.38 dB

Cabe: 24.0L 2024 11:43.03

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

Ref Lavel 32.00 cBm  Offset 7.33 db
SGL Count 1007100

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 7.33 dB
SGL Count 100/100

Mode auto Sweep

Cate: 24 JUL 2024 11:42.01

(@1 AugPwr (@1 fugPwr
Ttk LIRS ane
Line _FPURIOUS_LINE_ABS ¢ _FPUHTOUS_LINE_ABS
20 dam
10 c@m .
R g ey e = SR e s b s
oda ' -
/ | \
5 LINE_ABS. 1 1
| ! \
/ ! )
30 ¢@ ‘\
A0 GBI —— 40 gam \
[,
-50 gB 50 o8l
-0 dBm 60 dam
Btart B19.0 MHz 3002 pis Stop B29.0 MHz Btart 844.0 MHz 3002 pis Stop B59.0 MHz
‘spurious Emissions ‘spurious Emissions
Ranga Lov REW | Eraguency |__Powerabs | Range Low__| REW | Eraquency |__Powarabs |
B15.000 MHz 100.000 kHz B21.75520 MHz -37.20 dBm B44.000 MHZ 100.000 kHz 84558691 MHzZ .53 dBm
000 MHZ 50,000 kHz 823.99351 MHz -25.37 dbm 845,000 MHZ 50,000 kHz 849.00250 MHZ -27.48 dbm -14.
824.000 MMz 829.000 MHz 100.000 kHz 82521628 MMz £.22 dBm BE0.000 Mz 100.000 kHz B50.04395 MMz =42.53 dBm =25.99 dB

Cate: 24.0L 2024 11:43:20

LCH / DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum ] o

Ref Lavel 32.00 cBm  Offset 7.33 db Mode auto Sweep

Spectrum ] o

Ref Level 32.00 cém Offset 7.33 dB Mode Auto Sweep
SGL Count 100/100

Cate: 24 4L 2024 114218

SGL Count 1007100
(@1 AugPwr (@1 fugPwr
ik EER ane
Line _§PURIOUS_LINE_ABS PLRTOUS_|LINE_ABS.
20 dam
~ ~
TA} A
10 dBm T 10 g8 Y
|| [ |
- o [
o lL o 11
. -10 gam - |||
5. LINE_ABS. \, J!
' 20 d8im
A
-30 g8 -30 81
[ A
40 gam: ™y 40 gam o
_— / - \-‘\
— L
-0 dBm 60 dam
Btart B19.0 MHz 3002 pis Stop B29.0 MHz Btart 844.0 MHz 3002 pis Stop B59.0 MHz
‘spurious Emissions ‘spurious Emissions
Range low | Rangeup | BEW | Eraquency |__Powerabs | Alimit | Rangelow | Rangeup | BEW | Fraquency |__Powerabs |
B15.000 MHz [ 100.000 kHz 82255800 MHz 4655 dBm - B44.000 MHZ 9000 Mi 100.000 kHz 848.67782 MHZ 16.52 dBm
B23.000 MHZ 50,000 kHz H23.99650 MHZ -15.11 dbm 845,000 MHZ 50,000 kHz 849.00050 MHZ -15.43 dbm
824.000 MMz 100.000 kHz 824. 30220 MMz 17.20 dBm BE0.000 Mz 100.000 kHz 850.00999 MMz 47.21 dBm

Cate: 24 JUL 2024 11:43:40
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7016

LCH / DFT-QPSK / Outer_Full HCH / DFT-QPSK / Outer_Full
Spectrum ] Spectrum ]
Ref Lavel 32.00 cBm  Offset 7.33 db Mode Auto Sweep Ref Level 32.00 cém Offset 7.33 dB Mode Auto Sweep
S50 Count 1004100 SGL Count 100,100
[®1 fugPur ) ) )
etk Tap ¥ e T o T
Line _FPURIOUS_| INE_ABS PAlS BPURTOUS_|INE_ABS.
20 dam
10 cBm + T 10 gBm: . .
~ sl i i) . v e )
- ’ 7 '1
! / L1 o dan | — !
- T i T
5_LINE_ABS, | ll H
y 1] foo dom h
-30 o8 -30 o8
a . a
_:::Evrf"' = 40 d8m - —
-50 gBm -50 gem
-0 dam -0 ¢Bm
Start B19.0 MHz 3003 pts Stop B29.0 MHz Btart 8440 MHz 3003 pts Stop B54.0 MHz
‘Spurious Emissions ‘Spurious Emisslons
Range low | Rangeup | | Eraquency |__Powarabs | Range Low__| 1 REW | |__Powarabs | Avimit___ |
000 MHz £23.000 Mhz 2 3574 dBm B44.000 WHz Mz 100.000 kHz 845.01846 MHzZ 94 dem
823,000 MHz 24.000 MHz 50.000 kiz -28.51 dbm -15.51 di 845,000 Hz 0.000 MHz 50.000 kiz 26,41 dbm
824,000 MMz 829.000 MMz 100.000 kHz £.13 dBm =24.87 db BE0.000 Mz 854.000 Mkz 100.000 kHz =42.63 dBm =25.63 db
Date: 24.JUL 2024 11:4238 Date: 240 2024 11:43.56

n26A / 15K

Hz / 10MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum

1

Spectrum

1

Ref Lavel 32.00 cBm  Offset 7.33 db Mode auto Sweep Ref Level 32.00 cém Offset 7.33 dB Mode auto Sweep
SGL Count 200,200 S5L Count 200,200
[@1 AvgPwr (@1 AvgPwr
etk Tap ¥ PRSI TR 2 TAES T
Line _FPURIOUS_LINE_ABS paks i CFPURTOUS_LINE_ABS paks
20 dam
IH| "
10 gBm . ] : . 10 dBm . {I \ .
oda T o de
/|
! i : -10 dBm : !
5. LINE_ABS. 1
+ 20 dBm
|
5 | | 5
-30 ¢B + ﬁl -30 B { '||
40 gam: rll l“\* 40 gam /
. Lo . LY
-0 dBm
Btart B14.0 MHz 3002 pis Stop B340 MHz Start 839.0 MHz 3002 pis Stop B59.0 MHz
‘spurious Emissions ‘spurious Emissions
Rangelow | Rangeup | BEW | Eraquenc |__Powerabs | Rangelow | Rangeup | BEW | |__Power abs | Alimit |
B14.000 MHZ 23.000 MHz 822 58853 MHz ~48.47 dBm 835.000 MHzZ 9000 Mi 100.000 kHz 548.54543 MHz 17.70 dBm
B23.000 MHZ 24,000 Mhz 923.95950 MHz -15.78 dbm 845,000 MHZ 50,000 kHz 849.00050 MHZ 20 dem
824.000 MMz 834.000 MMz 100.000 kHz 82435461 MMz 17.78 dBm BE0.000 Mz 859.000 Mhz 100.000 kHz 850.08541 MMz =47.48 dBm ~24.48 dB

L L

Cate: 2440 2024 11:4512

L J

Cate: 24 JUL 2024 11:45:54

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum

1

1

Spectrum

Ref Lavel 32.00 cBm  Offset 7.33 db Mode auto Sweep Ref Level 32.00 cém Offset 7.33 dB Mode auto Sweep
SGL Count 200,200 S5L Count 200,200
[@1 AvgPwr (@1 fugPwr
Ttk TR f ORI ae Ak 1
Line _§PURIOUS_LINE_ABS Paks CFPURTOUS_LINE_ABS Paks
20 dam
10 c@m T T 10 dBm . .
- | S . " 2
i ] ! \
1 1 . Ja gam . | .
LINE_ABS, | | |
{20 dam
\ ' |
-30 g8 \h -30 81 151
40 gBm: M»-rw P e o i 40 gBm
50
-0 dBm 60 dam
Btart B14.0 MHz 3002 pis Stop B340 MHz Start 839.0 MHz 3002 pis Stop B59.0 MHz
‘spurious Emissions ‘spurious Emissions
Rangelow | Rangeup | BEW | Eraquency |___Power abs | Alimit | Rangelow | Rangeup | BEW | Fraquency |__Powerabs | Alimit |
B14.000 MHZ 23.000 MHz 100.000 X -38.58 dBm -2E5.98 da 835.000 MHzZ 100.000 kHz 84214186 MHZ -27.28 da
B23.000 MHZ 824000 MHz 100.000 -25.26 dbm .25 di 845,000 MHZ 850,000 MHz 100,000 kHz 949.01249 MHZ 49 dis
824.000 MMz 834.000 MMz 100.000 ki 2.10 dBm 50 di BE0.000 Mz 859.000 Mhz 100.000 kHz A50. 14835 MMz

L L

Cale: 24 JUL 2024 11:45:31

L L

Cate: 24.JUL 2024 11:47:10

FCC RF Test Report

13/21 LML-R-TCC-

201V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7016

LCH / DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum ]

Spectrum ]

Ref Lavel 32.00 cBm  Offset 7.33 db
SGL Count 200,200

Mode auto Sweep

Ref Level 32.00 cém Offset 7.33 dB
SGL Count 200,200

Mode auto Sweep

5 LINE_ABS. 1 k

[@1 AvgPwr -
ik TSI 2
Line _FPURIOUS_LINE_ABS ¢ _FPUHTOUS_LINE_ABS
20 dam
! n
f .
10 dBm |||| 10 gBm \
| I
10 gBm

-30 g8 T \ 30 08 || lll
40 gam: ! “\. 40 gam /_,'}
e o=t -"’H L\v
-0 dBm 60 dam
Btart B14.0 MHz 3002 pis Stop B340 MHz Start 839.0 MHz 3002 pis Stop B59.0 MHz
‘spurious Emissions ‘spurious Emissions
Rangelow | Rangeup | BEW | Eraquency |__Powerabs | Rangelow | Rangeup | BEW | Fraquency |__Power abs | Almit |
B14.000 MHZ 100.000 kHz 822 B5860 MHZ 4652 dBm 835.000 MHzZ 9000 MHz 100.000 kHz 548.55540 MHz -
B23.000 MHZ 50,000 kHz H23.98950 MHz -21.16 dbm 845,000 MHZ 0.000 MHz 50,000 kHz 849.00050 MHZ
824.000 MMz 100.000 kHz 82442458 MMz 17.21 dBm BE0.000 Mz 859.000 Mhz 100.000 kHz 850.11239 MMz =47.11 dBm
L I ] TN o8 ( ] T o

Cate: 24.JUL 2024 11:45:59

Cate: 24 A0 2024 11:4]

741

LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full
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